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DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES
Test Standard BS 1881

UNIBUILD  |SAMPLED BY — UNIBUILD
Alameen Bridge  |SAMPLING METHOD < BS 1881
v ACE Cemenl Conten/Ivoe 430/0PC
Sy Gkl datalt 2 ISTRUCTURE TYRE T e RGN Ay
AST 20-Aug-2023 SEECIFIED STRENGIH - . | 400 kg/em2
| ‘ 2m NO.OFCUBESMARE __: |
200 mm |date of test ? 23-Aug-2023
TARGET SLUMP 200:230mm  |CONCRETETEMPOC, : 25
Specimen Refereace 1 2
é_ge af Test( Days) 3 3
Average Dimcosion (i 150 150 150
Weight  (3g) 8530 8674 8611
Density { kgim") 2527 2570 2551
Fatlure Load ( kN) 203 §16 817
Comyp. Strength Kg/ed 409 374 370 |
Maode of Fatlure A A A
Averzpels Days
Ratio%

Remarks ;

=3
57’

Density measurement is carri t in accordance with o>

1881:Part 114 in the as received condition for moist specimens and

i
Note : T indi tensile

Remarks :  Specified Loading Rate Range = 4.5kN/S 1o 9.0 KNS or (6.8kN/S)

Lab Technician Lab Inckargze QC Engineer QC Consultant
5 yi
/i ——
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DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES

UNIBUILD

INCUSTRIES & CORETRUCTION

Test Standard BS 1881
CLIENT l UNIBUILD SAMPLEDBY - UNIBUILD
PROJECT Aameen Bridge  ISAMPLING METHOD 2 BS 1881
CONSULTANT, ACE Cement Conten/Type ANVOPC
OWNER $53 3 Jpfall Lalalt &gt ISTRUCTURE TYRPE T e d I a5,
N 16-Sep-2013 SPECIFIED STRENGIH & 00 kyeml
25 m NO.OF CUBESMADE
200 mm date of test 23-Sep-2023
200:230mm CONCRETETEMP Q) 2 25
Specimen Reference 1 2 3
Age of Test (Days ) 7 7 7
Average Dimension (150 150 150
Weight (@) 8345 8367 8451
Density ( kg/m”) 2473 2479 2504
Failure Load (KN) | 869 880 876 | -
Comp. Strength Kgles 394 399 397
Mode of Fullure A A A
Average28 Days 397
Ratio% 99
MODES OF FAILURE i: i

i

1881:Part 114 in the as received condition for moist specimens and
in the saturated conglition for leboratory cured specimens

Note : T indicates tensile cracking

Remarks :  Specified Loading Rate Range = 4.5kN/S to 9.0 kN/S or (6.8kN/S)

/—‘
Remarks ; ﬁ @
measurement is im accordance with oy e

Satisfactc MODES OF FAILURE AS PER B! Unsatisfactory

g‘

P —

Lab Technician Lab Incharge %«l QC Consultant
> £ - Q(’.,—»/

\




BOX SECTION AX-5 : AX-7

51950 /- N
3 @ ™ = @
ol 1ol !
SIDE VIEW BOX SiCTION AX-5 : AX-7
: l = !
12 S B
= St =
= W $
ek o 50t = 2db md SRR INOR o SR e, %.«..:;,s P
CANTIUVER AX-5 OF BOX (AS—A7) TOWARDS A4 = =

mmcrswes-1soes
AREA OF SDE = 32.365 m2

= T aw
C_,_,J»/ Lz //)5\ s N

——.

WAl L

TOTAL AREA = 288 m2
AREA OF BOX SECTION AT DAY = 1894 m2

AREA OF Hotched ZONE = 7.86 m2

TOTAL AREA = 37.40 m2 701’ AREA = 37.586 m1l
AREA OF BEAMS AND SLAB = 17.51 m2 ARZA OF BOX SECTION AT CANT.S = 23,459 m2
AREA OF Hotched ZONE = 1589 m2 AREA OF Hetched ZONE = 14137 m2

PP é,d



/\\> o 2 g ) i UNIBUILD

DAY« 3 ! S INCUSTRIES 8 CONSTRUCTION

DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES

Test Standard BS 1881
- UNIBUILD  |SAMPLEDBY ;| UNIBUILD
' CT Alameen Bridge SAMPLING METHOD 2 BS 1851
NSULTANT AGE Cemeat Conten/Tyne 450/0PC
WS g 3 dall el 09 ISTRUCTURE TYRE 7 aane RJED Aldy
N 20-Aung-2023 SPECIFIED STRENCTH . 400 kg/cm2
] Im NO. OF CUBES MADE __:
200 mm date of text 23-Aug-2023
200:2230mm  |CONCRETE TEMPOCH  ; 23
Specimen Refereace 1 2 |
P&c of Test( Days ) 3 3 3
Average Dimeasion (f 150 150 150
’l\f_'g_i@n 18 8530 8674 8611
Denssty  ( kg/m”) 2527 2570 2551
Failure Load ( kN) 903 826 817
Comyp,. Streagth Kg/er 209 374 370
Mode of Failure A A A
Averagel$ Days 385
Ratio® 96

DES OF FAILURE AS PER BS 1881 : Part 116: 1983
Satisfactt MODES OF FAILURE AS PER B Unsatisfactory

Remarks - f
- ) ) A

ensit easurem i i with oy

1881:Part 114 In the as receved condition for moist specimens and

in Q&
i tensi in

Remarks: Specified Loading Rate Range = 4.3kN/S 10 9.0 kKN'S or (6.8kN'S)
Lab Technician Lab Incharge QC Engineer QC Consultant

: S+ \ ~
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UNIBUILD

INCUSTRIES $ CORSTRUCTICN

DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES
Test Standard BS 1881

UNIBUILD SAMPLEDBY ¢ UNIBUILD
s o Alameen Bridge  |SAMPLING METHOD BS 1881
ANT ACE Cement ContenLype ASHVOPC
Gy §plal dolall R ISTRUCTURE TYPE & T s AU
16-Sep-2023  [SPECIFIED STRENGTH : | 400 kgfem2
POURED QOUANTIT] 25 m {NQ.OF CUBES MADE __:
: . 200 mm date of test 23-Sep-2023
[LARGET SLIMP 200:230mm  |CONCREVETEMPCC) | 2
Specimen Reference 1 2
Age of Test { Days) 7 7
{Average Dimension (f 150 150 150
Weight  (g) 8345 8367 8451
Density ( kg/nv’) 2473 2479 2504
Failure Load { AN) 860 880 876
Comp. Strength Kgier 394 399 397
Mode of Failare | A A A
Average28 Days l 387
Ratio% i 99
DES OF FAILURE AS PE S : Part 116 - 1983
Satisfactc MODES OF FAILURE AS PER B! Unsatisfactory

- 519 &)

1881:Part 114 in the as recaived condition for most specimens and
in the saturated condition for laboratory cured specamens

ilo cracki

Remarks :  Specified Loading Rate Range = 4.5kN/S 1o 9.0 kKNJS or (6.8kN/S)
Lab Techaician Lab Incharge QC Eag:ur QC Corsultast
/:. £
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2Rk = p . W INDESTRIES & CONSTRUCTION

DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES

Test Standard BS 1881
CLIENT | UNIBUILD ISAMPLEDBY ¢ UNIBUILD
EROJECT | Alameen Bridge  [SAMPLING METHOD __ : BS 1881
CONSULIANL | Ace Cement Conten/Tyvpe 50OPC
OWNER | e 8l Lalen 2, [STRUCTURE TYPE s
; STIN 20-Sep-1023 SEECIFIED STRENGTH & 400 kglomz
: i 3 NO.OF CUBESMADE_; }

ONC SLUMP 200 mm date of test 27.Sep-2023
JABGETSLLYP | 100:230mm {CONCRETETEMECO 2 15
Specimen Reference 1
Age of Test ( Days) | 4
Average Dimension ( 150 150 154
Weight  (g) 8364 8414 §404
Density { kg/m’) 2478 2493 2490
Failure Load ( kN) 860 875 346
Comp. Sireogth Kgiey 395 397 384
Made of Trilure E A A
Average2$ Days 31
Ratio% 98

MODES OF FAILURE PER
Satisfact¢ MODES OF FAILURE AS PER B: Unsatisfactory

me S & W =

Remarks - 1

~

$ily mensurement i rried

1881:Fan 114 in the as receivad condition for moist specimens and
in

Nota : T indicates tensile cracking

Remarks 1 Specified Loading Rate Range = 4.5kN'S 0 9.0 KN/S or (6,.5KN/S)
Lab Technician Lab Incharge pc-'b/luheer OC Comsultant

e
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SUNIBUILD

NOGYSINRISE § SONSTRUCTION

DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES

Test Standard BS 1881
{CLIENT i UNIBUILD SAMPLEDBY UNIBLUILD
Alameen Bridge SAMPLING METHOD - BS 1851
g ACE Cemend ContwnType 4500PC
~ G 3 kil dabwi e? |STRUCTURE TYRE st
| 21-Sep-2023  |SPECIIIEDSIRENGIH : | 400 kgiem2
POURED OUANTIT! 3 NO.OF CUBESMADE |
W 200 mmn date of test 28-Sep-2023
[IARGETSIAME |  290:230mm  [CONCREVETEMPCC 25
Specimon Reference I 1 3 |
Age of Test(Days) | 7 7 7
Average Dimension (150 150 150 |
Weight () | se21 | s394 | sesi l
Deasity ( kg/m’) 2405 2487 2504 |
Failure Load ( kN) K44 838 849
Comp. Strength Ke/ed 383 330 385
Mode of Failire A A A
Average2$ Days 382
Ratio% 96

MODES OF FAILURE AS PER BS 1881 : Purt 116: 1
Satisfactc MODES OF FAILURE AS PER B: Unsatisfactory

Remarks |

1
1881, Pan 114 in the as received conddion for moist specimens and
in b it cured

as le crac

Remarks :  Specified Loading Rate Range = 4,.5KkN/S 10 9.0 KNS or (6.8kN/S)

Lab Technician Lab Incharge Engineer QC Consultant
‘ -

“Ix = o
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[ PP N S— | A« b INQUSIRISS 3 CONSTRUCTION
B \

DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES
Test Srandard BS 1881

CLIENT UNIBUILD SAMPLED BY ; LUNIBUILD
EROJECT Alameen Bridge  [SAMPLING METHOD & BS 1831
(CONSULTANT. ACE Cament Consen Lype 43VOPC
OWNER | g0 3 3yl doh 393 |STRUCTURE TYRE Gt
DATE OF CASTING. 24-Se¢p-1023 SEECIFIED STRENGTH : 400 kg/cm2
FOLE 3 NO.OF CUBES MADE __:
200 mm date oftest 1-Oct-2023
200:230mm (CONCRETE VEMP °C)_© 25
Specimen Reference ! )
Age of Test { Days) 7 7 7 ;
Average Dimension (s 150 150 150
Weight (2 8421 8364 8328
Density { kg'm’) 2495 2478 2468
Failure Load (kN 887 837 $69
Comp. Strength Ky/ed 402 389 394
Mode of Failare | A A A
Average28 Daye 365
Ratlo% 99
DES O URE AS - Purt 116 19

Satisfactc MODES OF FAILURE AS PER 8B Unsatisfactory
oA ! > . i et 3
|Remarks - ﬂ rgyé
Densi uti o " D o

measurement is carri

18B1:Part 114 In the as received condition for moist specimens and

i S itiow for 5
Note : T indic

Remarks: Specified Loading Rate Range = 4 SkNSS 10 9.0 kNS or (6.8kN/S)
Lab Technician Lab Incharge QCEagineer QC Consultant
e L
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DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES

e aa ! RUNIBUILD

INGUETRIES 4 CONETSULTION

Test Standard BS 1881
ENT UNIBUILD SAMPLED BY : UNMBUILD '|
1 Aiameen Bridge  |SAMPLING METHOD __: BS 1881 |
; ACE Cement Conten'Tvns iSOPC '
SN g 3 dali Aslall M\ STRUCTURE TYPE o T o XN A3y
2k Aup-2023 SPECIFIED STRENGIM o 490 kg/em2
IANTIT 2m NO,OF CUBES MADE
r 200 mm dats aftest 17-Sep-2023
n 240:230mm  |CONCRETETEMP(°Q) 25 |
|
Specimen Relerence | i 2 3
Age of Test(Days) | 28 28 28
Average Dimension (1 150 150 150
Weight  (g) 8470 5452 8514
Deusity (kgim’) | 2510 2504 2523
Failare Load (kN) | 1079 1089 1055
Comp. Streagth Kgleg 389 i 494 47
Made of Failure ' \ ! A A
Average2$ Days 437
Ratio% 122 |
MODES OF FAILURE AS PER BS 1881 : Part 116 : 1983
Satisfactc MODES OF FAILURE AS PER B! Unsatisfactory

g &

1881:Pari 114 n the as received condition for molst specimens and
specunens

Remarks :

iti rl

Note : T indicates tensile cracking

Remarks :  Specified Loading Rate Range = 4.5kN/S 10 9.0 kNS or (6.3kN'S) |
Lab Technician Lab Incharge QC Engineer QC Consultant |
C\./J' Lo 25
e } — )




UNIBUILD

INDUSTRIES & CONSTRUCTION

DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES

Test Standard BS 1881
UNIBUILD UNIBUILD
Alsmeen Bridge  ISAMPLINC METHOD ___: BS 1831
NT ACE Cement Contenlivpe 4SWOPC
FSE g bl datd Lo ISTRUCTURE TYRE o T i A0S
STING! J9-Aug-2023 SEECIFIER STRENCTH & 00 Rg/ems
% 2m INOOFCUBES MADE _
200 mum \date ol test 23-Aug-2023
; 114:2 30yam CONCRETETENMP S 25
l =
~ovcimes | 3 3 l !
iA:c of Towwt sy 3 3 3 “
!.\\'v':n_f; " “mypndon§ 156 150 150 ]
Vet L NS30 574 &6l :
] ey W Y - ) 2881 | 9
Fallure | o ( KNy 563 526 817
'Comm. & i1t Keled 409 a4 370
Mode of Vatlare A A A
b+ cnee2 Diavs 385
PR 96
AODES OF FAILURE AS PER BS 1881 ; Part 116 : 1983
Satisfactc MODES OF FAILURE AS PER B; Unsatisfactory
e e &S e =
v 5T ¥ <
i i accordance with o5 ) - L=
1881:Fart 114 in the as raceived condifion for moist specimens and
pen the ssnwed condition. fof Jaboratory cured specimens
Nots : T indicates tensile cracking
Remarks :  Specified Loading Rate Range = 4.SKNUS 10 9.0 KN/S or (6.3kN/S)
Lab Techuician Lab Incharge L p QC Coasultant
Awd —_—
LI’/’C‘ :/Lr v;f" -"|~'~ -i—"-:_ ?\:‘l ..-" N ﬁ-A
L - . _-—im\—, T_.:_,.
e ————
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e § YUNIBUILD
)

DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES
Test Standard BS 1881

CLIENT UNIBUILD SAMPLEDBY .+ | UNIBUILD
PROJECT, Alameen Bridge  ISAMELING METHOD BS 1581
CONSLLIANT | e Camsni Contsn Txos st
owNER S Byl dala 4l STRUCTURE TYPE 3 |
SASTING 2-Sep-2023 SEECIFIED STRENGTH - 50 kg el
[ SRl 45 NO.OF CUBES MADE '
: 200 mm date of test 9-Sep-2023
iy 200:230mm  |[CONCRETETEMPCC, < | 25
Specimen Reference 1 2 3 4
Age of Test(Days) | 7 7 7
Average Dimension (4 150 150 150 |
Weight (@) 8367 8371 $362 '!
Density ( keg/m) 2479 2480 2478 '
Failure Load (kN) | 527 565 526
Comp. Strength Kglex 229 256 238
Moie of Failure ' A A A
Avernge28 Days ! 244 I
Ratio% | 97.80
8 AS PER BS 1881 ; < 1983
Satisfactc MODES OF FAILURE AS PER B Unsatisfactory

P 13 B
L | : #~

Iy measurement is ¢ w

1681:Part 114 in the a5 receved condition for moist specimens and

ition S lsborstory cured specamens
Note : T indicates tensile cracking
Remarks :  Specified Loading Rate Range = 4.5kN/S 10 9.0 kN/S or (63kN/S)
Lab Techuitian |  Lab Bachaige QC Engiacer QC Consultan
J ( ==
{
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UNIBUILD

INDUSTRIES § CONESTHUCTION

DETEKMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES

Test'Sundard BS 1851

f_"7'.‘,] r/...
T a

”

Remarks :

Density measure i
1881:Part 114 in the as received condition for moist specimens and
101 rated condition £ s cured speciinens

|Note ; T indicates tensile cracking

Remarks :  Specifisd Loading Rate Range = 4 5kN/S to 9.0 kN/S or (6.8kN/S)

& 5
Rl

UNIBUILD UNIBUILD
Alameen Sridgs  [SAMPLING METHOD - BS 1981
ACE iCement Conten/ Ty pe ISP
|55 3y R 5o [STRUCTURE TS, | o
i6-Sep2023  |SPECIFIED STRENGTH & 250 kglcm2
8 NO,OF CUBESMADE _:
280 mm chate of 1est 25-Sep-2023
-V Z30mm (CONCRETE TEMPCOCE 25
Specimen lul’moceﬁ 1 2 3
Ap of Test( Days) 7 7 7
Average Dimension | 150 150 150
Weight (g 8374 8365 8396
Density  { kg/m’) 2481 2479 2488
Failure Lond [ kN) 545 573 S26
|Comgp. Steength Kg/fed 347 260 238
Mede of Failure A { A A B
Averagel§ Days 248
Ratio% B 99.37
ODES OF FAILURE AS 116 : 1983

Satisfactc MODES OF FAILURE AS PER B: Unsatisfactory

PRl TR e

Lab Technicinn Lub Incharge QQE.@

—p—
—

QC Consultant
[

7 ’_L
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UNIBUILD

INDLUSTRIES & CURSTRUCTION

DETEKMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES

Test Standard BS 1881
Fm l,'f-\'l_BUlLl) SAMPLED BY - UNIBUILD
_ AlameenBridge  |SAMPLING METHOD __: BS 1881
SLLLANY ACE Lemcnd Conten/ lvpg | INIOPC |
ILOUCASIING!  19Sep-2023  |SPECIFIED STRENGTH : 250 kgreml ;
" 10 NO.OF CUBESMADE =
CONCRETE SLUM 200 mm date of test 26-Sep-2023}
TARGEL SLAMP 00 23%am [CONCRETETEMP CCY o 42
— <
Specimen Reference i | 2 |
Age of Test ( Days) 7 7 |
Average Dimension ( 150 150 156 i
Weight  (g) §388 8405 8354 {
Deasity ( kg/m’) 2485 2490 2475
Fuilure Load (hN) | 509 517 347
Comp. Strength Kg'ed 231 239 248 :
Mode of Failure A A A l
Avorage28 Days 239
Ratio% 95.68

MODES OF FAILURE AS PER BS 1881 : Part 116 : 1963
Satisfact¢ MODES OF FATLURE AS PER B: Unsatisfactory

W @ @g
e - A der

Ramarks : o~

cd out in aceordance with s -
1261:Part 114 in the as recewved condition for moist specimens ana
inthe satersted conditicn R ' ci

»

Note : T indicates tensile cracking

Remarks :  Specified Loading Rate Range = 4. 5kN/S 10 9.0 kN/S or (6.8KN/S)

Lab Techmician Lab Incharge QC Engineer QC Consultant
o g
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DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES

Test Standard BS 1851
CLIENT. UNIRUILD SAMPLED BY s | UNIBUILD J
PROJECT | Alameen Bridge |SAMPLING METHOD . BS 1883 |
SLLIANT | ALE Cemens Conten/lype SSWOFC
OWNER SISy Byl Aot B STRUCTURETYPE g
¢ x ‘ 20-Sep-2023 SEECINED STRENGTH & 250 kg/eml
PQURER QUANTITY 2 N0 OF CURER MARE. i
CONCRETESLLME 200w dareoftes 27-Sep-2023
- 209:230mm  |CONCRETETEMP ('C) L 25
Specimen Reference 1 2 3
Lég: of Test ( Days ) 7 7 7
Average Dimeasion (\ 150 150 150
Weight  (g) 3378 8390 8351
Density ¢ kglav') 2482 2486 2474
Failure Load ( kN) Se0 517 530
Comp. Steength Kgieg 254 233 230 S —]
Mode of Failure A A A
Averageld Days 243
Rutio% 97.13

FAILUBRE ASPER BS 1881 : Part 116 : 1983
Satisfactc MODES OF FAILURE AS PER B Unsatisfactory

el B8 &

T
Remarks ﬁ
{ meat is curni .

1881:Part 114 in the as received condition for moist specimens and

Ishoratory ¢
Note : ¥ rackin

Remurks @ Specified Loading Rate Range = 4 5kN/S 109,0 kN/S or (6.8kN/S)

Lub Technician Lab Incharge /o’c Eng.mr QC Consultant
}/" &—ﬂ) a __,‘;/

-
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DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE TUBES

Test Standard BS 1881 N ]
ENT UNIBUILD  |SAMPLED BY ; UNIBUILD
Alameen Bridze SAMPLING METHOD ¢ BS 1881
NSULTAN ACE SemsnlContendves | I5W0rC
OWNER S dyled daia 2o |STRUCTUBEIYRE  __: | g
: 2Sep-2023  |SPECIFIED STRENGTH ;. W0kgiem2 |
wml i$ NO. OF CUBESMARE._: ‘
NC P 200 mm dateaf sl 28-Sep-2023
PM&! z:z0mm  (CONCRETETEMECC & | 2
;p-ec—ma Reference ! !
Age of Test ( Days) A |
Avernge Dimeasion ( 150 150 150 [ j]
Weight  (g) £354 #382 8395
Density ( kg/m?) 2475 2484 2487
Fatiure Load ( kN) ST8 1 544
Comp. Strenyth Ky/ed 262 232 247 -
Made of Failare A A A
Averngeld Davs 247
Ratio% 98.71 | |
MODES OF FAILURE 1881 : Part 116: 1983
Satisfactc MODES OF ml!,g[g; AS rgn B Unsatisfactory
—
= it
. /10 *3& v .

Density measurement 15 earried out in sccordance w

1881:Part 114 in the as receivad condition for moist specimens and

Remarks : Specified Loading Rate Range = £ 5kN/S t0 9.0 KNS of (6.8kN/S)
Lab Technician Lab Inckarge _QEFEaginoer OQC Consultant
‘>‘;-_ :’_,‘n e /"
! "H_ ]

s e —
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UNIBUILD

INCUSTRIES R CCnwa RulT!

DETERMINATION GF COMPRESSIVE STRENGTH OF CONCRETE CUBES

= Test Standard BS 1881 )
\CLIENT UNIBUILD SAMPLED BY i UNIRUILD
& Alameen Bridge  ISAMPLING METHOD . BS 1381
; NT | ACE Cement Conten Lyps i 350/0PC ]
| e g dylad dolaf B ISTRUCTURE INRE = | st
G| 23Sep-2023  |SPECIFIED STRENGIN ;| 156 kg/em2
a ANTIE 13 NO.OF CUBESMADE & |
TE S1UMP 200 mm date of test | 36-Sep-2023]
; ' 2040 250mm CONCRETETEMPOOQ & | 23 |
I
imen Reference ! 2 3 |
Age of Test (Days ) 7 7 7 |
Average Dimeasion (1 150 150 150
Weight  (g2) 376 8366 8355
Density (kg'm") 2482 2479 247¢
Failure Load (kN) | 3582 570 535
Comp. Strength Keied 250 158 243
Mode of Failure B A A
Average28 Days 250
Ratio% 100.16
MOD ER BS 1881 ¢ Part 116 : 1983
Satisfactc E ! Unsatisfactory
P )

T,

with o>
1881.Part 114 in Lhe as recsived condition for moist specimens and

=

,_'tr—*

m

in the gaty ition for 5 imen
Note ; T indicates tensile cracking
Remarks :  Specified Loading Rate Range = 4 5kN/S to 9.0 kN/S or (6.8kN/S)
Lab Techpician Lab fucharge |} OC B;;i-ur QC Consultant
4.+ L T
P oy 7 Sy
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LWONETRUCTION

DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES

Test Standard BS 1581

fc1am UNIBUILD  [SAMPLED BY ; UNIBIILD E
| AlsmeenBridge  [SAMPLING METHOR Bs 1851 |
g Ace Cement Conten/J vy | ssworc |
W | 6540 3 3l dotul) el STRUCTURE IYRE. 3 | e
NG| 20-Sep-2023  |SPECIFIED STRENGYH . 150 hgrcant
‘ AN 13 INO.OF CUBESMADE 3 |
A LU 200 mm date of test ' TAlei-2023
GELS 200:230mm CONCRETETEMP {72 25
Specimen Reference i ' 2 3
Age of Test [ ( Davs ) 7 7
r_A_gqng_e ¢ Dimeaston (1 150 150 150
Weight (g} 2361 8408 8361
Deasity { kgim?) 2477 2491 2477
Failure Losd { kN) S0 542 s10
Comn. Strenath Koer 228 246 13§
Meode of Failtire | A A A
[ Average28 Days 215 |
Rutio% 94.05

AS PERBS ]
!Mlﬂmﬂ

Satisfactc
& &

Density me: m w

1881 Fart 114 In the as received condition for moist specimens and
andition for lahorat cured

{Note : T indicates tensile cracking
Remarks:  Specified Loading Rate Range = £.5KN/S 0 9.0 kKN/S or (6.8KN/S)
Lub Technicinn Lab lncharge 1 -QC Engincer QC Copsuitant
Sy & G
v < A .:Lr"‘,’
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P < INDUSTRIES & 0431 RUCTION

DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES

- Test Standard BS 1881 s
lgl IENT UNIBRUILD SAMPLED BY. 4 1 UNIBUILD
\PRQUECT Alameen Bridge  [SAMPLING METHOD __; I BS 1381
CONSULTANT | ACE Coment ConteniTvpe i 35NOPC
OWNER | @e gkl e gl [STRUCTURBIVRE | s
RALEQF CASTING) 2-5ep-2023 ]W i ishkgem2 |

\ AN i3 NO.OF CUBESMADE __: |

i SN 106 wm dateofies 30-Sep-2023
{TARGEY SLUMP 200:230mm CONCRETE TEMP €CC 2 23

1
Specimen Reference 1 2 3 I
Age of Test(Days) | 28 p; 28 '
Avernge Dimension (1 150 150 150 | |
Weight (g} 8369 8370 8355
Deasity ( hgim’) 2430 2480 2476 |
Failure Lead ( kN) 82 1 519 a8
Comp. Strenath Ko/cd 268 262 165 :
Mode of Fablure A A A |
Average2$ Days 1 265 :
Ratlo% 106.14
0 RBS 1881 : Part 116 ;

Satisfacte MODES OF FAILURE AS PER B Unsatisfactors

o B M G () F
& 5 &

- 11 ¢ 7

in accordance with oS
1881:Part 144 in tne 3s received condition for moist specimens and

in urated condition for la arsd spscunsns

Note : T 1 n

Remnarks: Specified Loading Rate Range = 4.5KN/S ©0 9.0 KNS or (6.8kNS)

Lab Techaiclan Lab Incharge Q€ Engineer QC Consultaat
Cer=t= -

4 g -J.F ! l
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ljlh-uh NDUSTRILS b LOXSTRYUCTION

DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES

Test Standard BS 1881

| 7 g UNIBUILD 5 . UNIBUILD
(3 | AameenBridge |SAMPLINGMYTHOD BS 1881
sUL AN : AcCE Cement Coplenyoc SHIOPC
G 3 Gkl lall gl imm&__._.."_?’-“ 'y -
G,  5Sep2023  ISPECIFEDSTRENGTIL: |  3Sohgemd
AN 13 NOOF CUBESMADE ;| ‘
1\ 200 m» date af test | 2-0r-2623)
TARGET SLUME | 200:230mum CONCRETETEMECC) | I 25
Specimon Reference 2 3 _‘
Age of Test { Days) 7 7 7
Average Dimension (] 1540 150 150 |
Weight  (e) | 8402 | 8391 | 8347 '
Density (Kglm) | 2489 2486 | 2473
Fatlure Load { KN) ‘ 572 502 575
Conip. Strength Kgicy 259 228 261
Mode of Fallure ! A A A &5 St
Average2d Days 1 249 {
Ratin% 3 99.67 i
1 Pavt 116 1983
Satisfacte MODES OF FATLURE AS PER B Unsatisfactory
e > <o T P, P
, it | 5}:_.}{.7"
g 5 &7
Remarks - W —::'—j : r:..‘r'ﬁj)
Densit asurement is carried out in sccordance with o> —— .
1881.Fan 114 n the as recevea condition for mo:st specimens and
in the saturated condition for laboratory cered specimens
Note : T indicates tensile cracking
Remarks :  Specified Loading Rare Range = 4.55NS to 9.0 KN/S o (6.8KN/S)
Lab Technician Lab Incharge QC ‘Engineer | 2 QC Crmdlut
- L B T
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DETERNMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES

Test Standard BS 1881
| . | UNIBUILD  [SAMPLED BY : UNIBLILD
17 90 Alameen Bridge  |SAMPLING METHOD BS 1881
CONSULTANT ACL Cemear Contenl ype STVUIL ]
OWNER | e O ol da R [STRUCTURETYRE & | i }
DATEOF CASTING!  ©-Sep-2025  (SPECIFIEDSTRENGTH . |  20vigeml |
POURED QUANTIT: % MLOLLLIES MARE
CONCRELE S L\Jﬂ' 159 mm im i 13-Sep- 3023 !
TARGETSLUMP |  Moe:rtmm  [CONCREIETEMPCOQ 25
|Specimen Beference 1 3 ‘[
Age of Test{ Days) 7 7 ;
Average Dimession ( 134 150 13 ;
[Weight  (g) 64 | 2% | s34 |
Dessity { kgm?) 2449 2440 2463 | |
Failure Load { kKY) 422 £10 438 '
Comp. Streagth Kg/ey 191 18¢ 1%
Mode of Failure A A A .
Averigel§ Dass 182
Ratio% 96
MODES OF FAILURE AS PER BS 581 : Part 116: 198
Satisfactc MODES OF FAILURE AS PER B Unsatisfactory
% Rl Pl e
il o -okind
‘ = - T
o >3 ¢ &F
Densi i — s
1881:Part 114 in the as received condition for moist specimens and '
i the sutur rondition for lsbomtony cured specimens
le in
Remarks:  Specified Loading Kate Range < 2.5kNS to 9.0 KNS or (0.8KN'S)
Lab Technician Lab Incharge QL Engineer QC Consubiant
- \—‘v" S _;-')_ L
~ — e ——




UNIBUILD

ROUSTRIES & CUNETRUCTION

DETERMINATION GF COMPRESSIVE STRENGTH OF CONCRETE CUBES
Test Standard BS 1881

s NIBUILD SAMPLEDBY = UNIBUILD
_ | moameensrigge  [SAMPLING METHOD BS 1851
NI ‘f ACE Cunsal ContenTNpe | aorc
Rl y Bl W LJUSTRUCTURE IYPE 2 L
TSep 2023 SPECUJED STRENGTH : 200 hgemi
‘ 1L 15 INO. OF CUBESMADE
~ lIf. 51:? 150 mem 'dats of fess 14-Sep-20235
L1 SLLMP 1300:170mm  |CONCEETETEMPLCI ;| 25
Specigien Refereace i 2 3 1
Age of Test ( Days) 7 7 -
Aversge Dimension (150 | | | 150
IWeight (2 316 | s16 | s |
Deasity (kgme) | 2463 | 2440 2466 |
Faiture Load ( kN) 31 420 440
Comp. Streagih Kg/e 195 1% 19y
Mode of Failure T e
Averagel8 Days 195
Ratio% 98
ODES OF FAILURE AS P :

Satisfaclc MODES OF FAILURE AS PER B! ggm

A Lo [ 4 N
pd B A v’v W “"—‘L T

: F _ ¢ .
Remarks - @ réc_-tj ,3:' :

einent &8 carr
1837,Part 114 in the a8 recoved condition for molst specimens and

in the saturated condils ; caired i
Note ; T indicates tensile cracking
Remorks :  Specified Loading Rate Range = 4.5kN/S 10 9.0 KNS or (6.8kN'S)
Lab Technician Lab Incharge 9(’ l'.ugmetr OC Consultant
e,

= ..a-’ \J
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DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES

i D Test Standard BS 1881 ‘
CLIENT | UNIRUILD SAMPLED BY 3 UNIBUILD i
PROIECT | AlamcenBridge  ISAMPLING METHOD 25 1581 |
CONSULTANT ACE Cemenl ContenTyps SO
OWNER 2y G det) Aol D (STRUCTURE TYRE Jas ,
DATE OF CASTING i0-Sep-2023 SUECIIED STRENGIH o 200 kglcl
wnr 13 NO.OF CUBES MADE 2
N ! 150 mam | date of test ! 23-Sep-2023 i
SEL 1480:170mm  |CONCRETETEMPOC) & | 25 |
R
Soecimen Reference I 1 2 3
[Age of Test{Days) 7 7 T
Average Dimension (i 150 150 150 [
Weight  (2) 8254 8246 8314 |
Density ( kgm?) 1346 2443 2463 |
Failure Load ( kN) 428 431 451
Comp. Strength Kgles 194 195 | 4
Mode of Fallure A A : A
Average28 Days 158
Ratlo®% | 99.0
MODES OF FAILURE AS PE : Part 116 : 1983
Satisfactc MO

vy}
e

Remarks

5 &

¥ 'RE AS PER B Unsatisfactory

e

-~

nce with oo

1881 Par: 114 1 the as received condition for mois! specimens and

Note : T indicates tensile cracking
Remarks :  Specified Loading Rate Range = £.5kN/S 10 9.0 KN/S or (6.8kN/S)
i.ah Technician Lab lackarge 4 -QC Engineer OC Consultant
1 ™ = .=t
x4 o
e ; |
s’ e —
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UNIBUILD

INOUSTRES & caNITRULTAIN

AL S0

- ik A 3 el Cts ot St
— SAdNe

DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES

__ Test Standard BS 1881
mwmw SAMPLED BY H LiINEBLLD
Aameen Bridge  ISAMPLING METHOD ___; BS 1541
ACE Lement ContenType ' 275/08C |
| it Byl etelt L) [STRUCTURE TXPE. s I
. C 17-Sep-2025  (SPECAUILDSTRENGIN 200 kg/em2
R_E { 25 NO.OF CUBES MADE &
3 SLUMP 152 mm dane of test 24-Sep-2023
] ! 1400:1 78mm CONCRETETEMP 5C) 23
Fs‘pccimn Reference : i 2 3 I
Age of Test{ Days ) 7 7 7T S
Average Dimension (4 150 150 15 | l
Weight (g} | 8324 8364 8264 1
Domsity (kgm’) | 2466 | 2478 2449 |
FadareLoad (k) | 927 | 4= 43 l
Comp. Strength Ke/es 194 204 196 i
Mode of Failure A A A
Average2$ Days 198
Ratio% 991
MODES OF F (R BS 1881 2 Part 116 1983

-~

et 9l peEn
5 5 &
Remarks . 2‘7) ’245 /é . @:}

ol is carvied out in accordance with o5

1881:Part 114 In Ine as receivad condition for moist spacimens and

in the saturated conditi . specimens
Note : T indicates tensile cracking
Remarks: Specified Loading Rate Range = 4.5KN/S 19 9.0 kKN/S or (6.8XN/S)
Lab Technicizn Lab Incharge QEEogineer QC Comsultant '
s 4 i
(L, =t i !

l/ﬁ“.\ - J v l




UNIBUI LD

IRDUETHITS » CUSET iy

DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES

Test Standard BS 15881

CILIENT | UNIBUILD  |SAMPLED BY ; UNIBUILD |
| Alameen Bridge  |SAMPLING METHOD & BS 1581 '
H S{UL g | ALE Cemenlonteniyps 4 < IM50PC
IOWNER Sl y Golad ) L STRUCTIRE SYPE 1 | Jgu
DATEGECASTING]  $Sep-2023  |SPECUHED SUGLNGIR . | 200 kgiem2
EQURED QUANTIL! 3 [NO.OFCUBESMADE ;|

CONGRETE S !'Mﬂ i30 mm date pf a5t 'T 25-S2p-2013 !
TARGETSLLMP |  1400:170mm  |CONCREVEUEMP(CH . 25

!

i : : ,
Specimen Reference | 1 2 }

[Age of Test(Days) | 7 7 -

Average Dimensson (q 150 150 150

Weight (g $391 8314 8248

Densay  ( kgim?) 2456 2463 2447

Faiture Load ( kN) 462 425 441

Comp. Streagth Kyci| 209 193 200 )

Mode of Failure A A A
Mvemg_eu Divs 20%
[ Ratio% 100.3 |

MODES OF FAILURE AS PER ; 16 ; 1983

Satisfactc MODES OF FAILURE AS PER B: Unsatisfactory

= ,_ ey S G
.r“w'@ ‘f,frh' 4@' PNTE S Rl

S

Remarks

Density ut I8 carcied out in aecordance with o>

1881:Part 114 in the as recaivad condition for moist specimens and

te:Ti i
Remarks : Specified Loading Rate Kange = & SKN/S 10 9.0 KN/S or (6.8KN/S)
Lab Technician Lab iacharge QC Engincer QL Consultant
,(/ ‘-"' St

v“
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UNIBUILD

INDUSTRIES £ CONBTAULTIuXN

DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES

Test Standard BS 1581

UNIBUILD ISAMPLED BY : UNIBUILD !
Alameen Bridge  [SAMPLING METHOR BS 1881
ACE Coment Sonten/ lype LTNOPC
Ay Gplall Al g STRUCTURE TYRE @ | e
i-Sep 2023 SPECIFIED STRENGIM - | 260 wgyonl
a7 |NO.OFCUBES MADE
130 mam daze ef gast 26-Sep-2023
Hon:170mm  (CONCRETE TEMP (G : 5
Specimen Reference 1 3
Age of Test ( Days ) 7 7
|Average Dimension (n 134 150 150 |
Weight (g} | 8330 £356 8283 |
Density ( kgdm) 2471 2476 2434
Failure Load ( kN) 433 435 426
(Comp, Streugth Kgied 196 197 193 e )
Mode of Futlure A A A
Averageld Days 196
Ratin% 97.8
AIRFE. AS PE 3 16
Satisfacic MODES OF FAILURE AS PER B Unsatisiactory
el - T | e
s S A Wl ol e
=, B v
URmtks :',;_l/ r,':—:%’}{i PR ;
Density messurement is carvi th o ’ - =
1861.Part 114 in the as recaived conditon for moist specimerns and
WMQ
Remarks :  Specified Loading Rate Range = 4.5kN/S to 9.0 KN/S ar (0.85N'S)
Lab Technician Lab Incharge O€ Enzineer QC Consultant |
a :. o b — i ;
R 1 ! }
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INRDUETRIZS B CONETRULD

kst TUNIBUILD

DETERMINATION OF COMPRESSIVE STRENCTH OF CONCRETE CUBES

Test Standard BS 1881
CLIENT UNIBUILD  SAMPLEDBY - | UNIBUILD |
PROIECT . | Aloweensridgs lsmnummmnn__. i Bsisi |
SULTANT | ACE \Cement Conten/Type 2 7IOPC |
QWNER | €15 Gylal dewli g STRUCTUBETYPE & | - B
DATEOF CASLING | Sl-Sep-2023 SEECIEIER STRENGIH = | I wgrensd
POURLD OUANEIT] 2 NO.OFCUBESMARE . |
CONCRELE 501 MH 150 mum |dte of tast TSep-2023 :
SLUMP | 1580:170mm  |CONCRETETEMP(°C) : 25
Specien Refervnce | 1 :
&of Test { Days ) 7 7
Averspe Dimension uVL 150 150 150
Weight  (g) 8355 8328 8329 |
1Density { kgim*) | 2476 2468 2468 l
Faiture Load (KN) | 444 428 447
Comp. Streauth kejed 201 194 203 |
Mode of Failure A A A
Average?8 Davs 199
Ratin®% 99.7
MODES OF FAILURE AS PER BS 1881 ; Part 116 19
Satisfactc MODES OF FAILURE AS PER B; Unsatisfactory !
. ] < T
S A R Y gl
- s L e=nit=a
gy B &
o s 8 ¥
Drensity measurement is carvied vut in wit £ < —E"f{
133 1:Part 114 in the as received condition for moist soecimens awd
in the saturuted \
Rentarks :  Specified Loading Rate Rangs = 4 5kIN/S t0 9.0 kKNS or {6.85N'S)
Lab Techaicisn Leb Tncharge OC Engineer QcC Com'uhanl
b

i 7 =
! / —_—
‘




e FUNIBUILD

p,m_ ) ‘ ~ R NUUSTRILS & CONGTRUCTION

DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES

Test Standard BS 1881 o
UNIBUILD SAMPLEDBY . | UNIBUILD |
Mlameen Bridge  [SAMPLING METHOD BS 1551 |
AcE Cement ContearTvpe OsORC |
s el L ey |STRUCTURE TYPE____ e ]
DALE OF CASIING,  2i-8¢p-2023  (SPRCIFIED STRENGTH : 200 hgjem? |
POURED OUANTIL! 7 NQ. OF CUBES MADE ) !
CONCRETE SLUMP 156 mm date. of test 28Sep-2023 |
w;!_m.wf = 1200:170mm CONCRETETEMECC 2 25
l
Specimen Reference 1 P 3 '
r,“c of Test{ Days) ! 7 7
Average Dimension (n iS50 150 130 !
Weight () gis | wm | sn !
Deasity { kg/in’) 2463 2451 2451
Fadlure Load { kN) 431 459 441
Cowmp. Streagth Kg/eg 195 208 200
Mode of Failure A A A =1
Averagels Days 201
Ratio% 100.6 !
m———
MODES OF FAILURE AS PER 3 : 1983

pres =

1 [ oul in uecorda wlhoa

1881:Pari 174 In the as received condition for mois! specimens and

M Iiel S

Remarks :  Spegified Losding Rate Range = 4. 5KN/S 1o 9.0 KN/S or (6.8KNS)

Lab Technician Lab Incharge QC-Epginecer QC Consultzar
B f ot

\ r——y
§ Ay e




(I imdemat f & UNIDBUILD

PN A (NBUSTAIES & CONITRISTION

DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES

 TestStandard BS 188} |
UNIBUILD SAMPLEDBY UNTRUILD
| Aameenfridge  |SAMPLING METHODR BS £581
LTANT ACE Cemen: ContenTyps ZISIOPE .
A2 5 Byt dalalt 2ogl STRUCTUREIYPE ;| e }
23.8ep-2023 SPECIFIED STRENGIH : | 200 ke |
, ANTIT 37 NO.OF CUBESMADE =
: ; 150 mm date of test 30-Sep-2023 |
! | 1430:170mm (CONCRETETEMP CCL 2 s
=i
Specimen Refereace 1 | { |
Age of Test { Days ) | 7 : 7 g e ].
A_"Lﬁ_"mﬁgd’_!& | _1so | s i
[Weight  (g) 234 | s 8253
Deasity ( kg/m') 2435 | 2466 2448
Failure Load [ kN) 463 a7 425
Comp. Strenath Ke'ed 219 194 193 AR
Mode of Yailure A A A | .|
Averagel$ Days -t 198 i
Rutio% | 99.4 |

ILURE AS PE 1581 : Past 116
Satisfactc MODFS OF FAILURF. AS PER 8 Unsatisfactory

- — = <A
. s 4 4
= 5
51

5
=%

Remarks ;

Density me
1361 Parl 114 in the as received condition for most spacimens and
|1 the ssturated condition for laborstory cured specimens

Nota : T indicates tensile cracking
Remarks :  Specified Loading Rate Range = 4, 5kN/S to 9.0 kN/S or (6.8kN/S)
Lah Technician Lab Incharge « l'!ugnetr QC Consuitant
- '

oy ___(;-
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UNIBUILD

INDUOETHIZS & CONETRULT ON

DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES

= Test Standard BS 1881 :
CLIENT UNIBUILD  [SAMPLEDRY . | UNIBIILD ,
PRQIECT | Alameen Bridge  |SAMPLING METHOR BS 1583 A
CONSULTANT | ACE Cement Conten Type 2730PC l
OWNER G523 3 el 200 STRUCTURE TYRE die |
DATE OF CASTING! 24-Sep-2023 SCECUIEDSTRENCTH & W0 kgfem2 |
POLRED QUANTITY 3 NO.OF CUBES MADE s ;
W 136 mm datcofies 1-Oc1-2023 J'
\[ARGETSLIMP |  14:170mm  [CONCRETETRMPCC) . | 2 i
|
Specimen Refersmes | 1 ! 2 3 | .
Age of Test (ays) | 7 7 7 |
Averzge Dimension gg' 150 150 150 ' N
Weight () | s28 | §a77 8314 !
Deasity (kgm™) | 2456 2452 2466 l
Failure Load (AN) | 438 88 | 445
Comp. Streagth Keies 100 190 m B
Mode of Failure A "
Average2 Days 200
Ratio% 99,8 ] |
LURE AS PER BS 1881 ; :1 ‘
Satisfactc MODES OF FATLURE AS PER R Unsatisfactory .
% i A
W B8 & il ) et |
- 3:- -
Ramarxs .
i regsen 11n acco w
1881.Part 114 in the as recaived condition for moist specimens and
in the ndition for & cured specimens
ile kin
Remarks ¢ Specified Louding Rate Range = 4, SKN/S 10 9,0 kNUS o (6.3kN/S)
Lab Techuician | Lab Incharge : QC«Engnm QC Comham
P s e
o —




UNIBUILD

INDUSTRIES & NS IKUCTION

DETEKMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES
__ Test Standard BS 1881

UNIBUILD W HNISULD
|  AameenBridge  (SAMPLING METHOD B idai
SONSULLANT i ALE Lemeni ConienTyps ATHOKC
QWNER | oA il 2 [SIRUCTURE TYRE e
|DAYE O ug"[!&'ﬁa" 28-Aug-2023 SPECIIED STRENGTH & 200 kglem2
mxrrr{ 36 NO. O CUBES MADE ¢
CONCRETE SLUM q’ 120 mm s of tsst | 26Sep-2023
TARGET SLUMP | 1400:170mm CONCREIE TEMPLCC) 23
rb;pcnmgc_[{eiennc_e__ I 2 -
[Age of Test(Days) | 28 28 28 ; |
Average Dimension (4' 150 150 150 |
Weight  (g) 8363 319 8360
Deasity ( hgim*) 2478 2465 2477
Failure Load { KN) 491 497 9%
[Comp. Siveogih Kgfed 223 | 228 226
Mode of Failure A A A
Averagel8 Days

1851:Part 114 in the as receivad condition for moist specimens and
fmmmwmm

Jm;_tmmmmmm
Remarks :  Specified Loading Rate Range = 4.5kN/S to 9.0 kN/S or (6.8kS)
Lab Technician Lah lncharge - /bngheor QC Consuitant
S S G A

7 - 7 i




AR - A : INDUSIHGES R cunaTRCION

N i ! LUNIGU LD

DETERMINATION GF COMPRESSIVE STRENGTH OF CONCRETE CUBES

Test Standard BS 1881
UNIBUILD SAMPLED BY — UNIBUIED
Aiameen Bridge  [SAMELING METHOD BS i8si
ACE Cement Conten/Exps 275/0PC |
| 1ol 9 3 el ekt A2t | STRUCTURE IXEE Js
TING]  29-Aug2023  |SPRCIFIED STRENGIM - | 200 kg/em2
v 36 NO.OF CUBESMADE |
156 mm dare.of test 26-Sep-24id
(460:170mm  |CONCRETETEMP (°C1_: 25
Specimen Reference 1 = 2 3 '
[Aze of Tess (Days ) 2% 26 | 18
Average Dimeasion (f 150 0 | 150
Weight  (2) R258 £337 8361
{Deasity (kg 2447 2470 2477
Failure Load ( kN) 47 | as S00__ |
Comp. Streagth Kale . 213 210 227 I '
Mode of Pailure A A A [
Averagel8 Duys 220
Ratio% 109.9
ODES OF FAl S PER BS 1851 : Part 116 : 1983
Satiefactc ‘Unsatistactory
N 3 F< =% RE
fd 5B £ or! G ek

F"‘:j."; ’..31’._,_:.’/?‘ TN
- o
o ﬁﬁ <& =7

in accordance with o>
1881:Part 114 in the as received condition for moist specimens and |
in the sasurated condition for | i

Remnrks @ Specified Loading Rete Range = 4.5kKN/S to 9.0 kN/S or (6.8kN/S)
Lab Techuician Lab Ischarge o QC Eagineer QC Consultant
.I\’_ o S e i/'
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UNIBUIL

DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES

INDUSTRIE:E & LONET=UL

D

ON

, Test Standard BS 1881
lﬂmﬁ UNIBIILD SAMPLEDBY UNIBUILD k

= | AlameenBridge  |SAMELING MEIHOR BS 1881
l DATAN : ACE Cemeat Conten/Type 150PC |
lowneR |3 Bal) Al Loy |STRUCTUREIXRE o e
D L TE O CAS 36-Aug-2023  |SPEGIFIED STRENGIH L | 290 kg/em2

R NQ,OF CUBESMARE 5 |
150 mm {date aof text 4 iSep-2023
bt iomm  (CONCRETETEMPOC @ | s
!
Specimen Reference | 1 2 3 I i i
L_A_E of Test ( Dayx) 28 28 28
Average Dimeusion (1 150 150 159
Weisht  (g) 8349 8363 $2%6
Deesity { kglo®) 2474 2478 2455 !
Failure Load { kN) 527 522 40 ‘
Comp. Sicength Kyjea 239 1| 2 |
Mate of Fallure A A A
Averagel8 Days 240
| Rarho %% 120.1 |
FAILY r

Satisfact: MODES OF FAILURE AS PER B Unsatiofactory

- - > A G
Gl S & WE!D PI et

—_— —

. BUEY
Remarks : ﬁ\j , ’LJ
Density mieasurement is curried out in sccordance with o3 Y —s?
1881:Part 114 in the as recaivad condition for moist specimens and
i it} cured specime:
Note : T ind tensile crac

Remarks :  Specified Loading Rate Range = 4, 5kN/S 1o 9.0 kN'S or (6.3kN/S)

Lab Technician Lab Incharge / HC En}-nr QC Conm‘lum

e ? 5

O S (




UNIBUILD

S STPA R SR —— INQUSSREES & oM TRUCTION

el b\

DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES
Test Standard BS 1881

T UMIBUILD | |SAMPLEDBY : UNIBLILD
| Aameenbridge |SAMPLINGMETHOD 5 | BS 1881
' ACE Cement Conien/Type ' IS0
A 3 Blal) Ll Bt RETY : | dame
>5er2023  |SPECIFILD STRENGIN : | 200 kg/emd
27 NO.OFCUBESMADE ;|
iF 150 mm date oftest r I€det- 2022
AMp | 1490:%0mm  |CONCRETE TEMP Q) | 25
Speciinen Relerence i 2 3
Age of Test( Days) p2) 28 28 j
Aversge Digieasion (150 150 150 | P
Weight (@) $344 8337 8339 !
Deasity ( kg') 2472 2470 2471 | '
Failore Load (KN) | 501 475 s21 i R
Comp. Strength Kg/ed 227 | 218 236 |
Maode of Fallure A 1 A A
Average28 Davs 226
Ratio% 113.1 | | .
MODES OF FAILURE AS PER BS 1881 ; Fart 116: 19
Satisfacic MODES OF FALLURE AS PER B: Unsatisfactory |
@‘f’-z : e |
|
Remarks -
Density messa S
18&1.Fart 114 in the as racaived condition for moest specimens and
Note : T indicates tensile cracking !
Remurks :  Specified Loading Rare Range = 4 5kN/S 1o 9.0 kKN/S or {5.8kN/S)
Lab Techulcian Lablecharge | -~ QC Engineer QC Consultant
e I et
.

.'/ : .




DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES

l
|
|

vt .JU"“"’M
PG

UNIBUILD

IXCUSINIES & SCNE Rx.- e

Test Standard BS 1881
1 UNIBUILD SAMPLEDRY . ! UNIBUILD
| Alameen8ridge  [SAMPLING METHOR & | BS 1881
Aot Cement Canten/Lyps | msore
E | Gyl e gl STRUCTURE TYRE s | i
STING! 4-50)-2023 SPECIFIED STRENGTH & 20¢ iyl
RED QUANTIT] 4 NO.OF CUBESMADE
: 51 1) 130 mvm dais oliss 2-Oct-2023 l
1390:170mm  ICONCREVETEMPCOD & | 35
|
Specimen Reference | 1 2 3 1
Age of Test { Days) 28 28 28 P
r:%ne Dimension (f 150 150 150 i
Weight  (g) 8387 2269 $270 |
[Density (kg'm?) | 2476 2450 2453 ;
Failure Load (kN) l 507 515 516 |
(omg Stvengih | kgﬂ' 23 233 134 | [ 1
Mude of Failure A A A l .
AversgezsDays | 232 |
Ratio% ! 116.2
' MODES OF FAILURE AS PER BS | 116 1983
Satistactc MODES OF FAILURE AS PER g: Unsatisfactory !
L& - =l .

Remarks :

measurement is carried ont in accordance with Bo

1881.Part 114 «n the as received condtion for moist specimens and

/

ditwoa laboratory cured soecimens

Note : T indicates tensile cracking
Remaurks: Specified Loading Rate Range = 4.5KN/S o 9.0 ENGS or (6, 85N/€) i
v |
Lab Technician Lab lacharge _A)C Enginesr OO Consuitant l

+ A 3 \
L/P s B -\af - ——
”~ - y - 14
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DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES
Test Standard BS 1881

£\

A5 < p

b ! QUNITRUILD

INGUB IAZD K WUNRSTARUCTIOY

UNIBUILD

CLIENT | ([saMPiEDBY - UNIBLILD
PROIECT | Aameen Bridge  |SAMPLING METHOD & Bs 1531
CONSULYANT | AcCE Cement ConfenTvpe 17HGPC
|QWNER SV 3 Gyl detad o)l STRUCTURE TYPE St
DALEOF CASTING,  45-Sep-2023  |SPECIVIED STRENGTH & A hgewZ
FOURED QUANT, a INO.OF CUBESMADE !
CONCRELE SLUMH 150 sm date of lest | 2-Cee-2023 1
' .. 1900:170mm  |CONCRETETEMPCOQ) ;| 3
Specimen Reference \ 1 3
Age of Test (Days) 7 1 7 1
 Average Dimension (i 150 150 150 |
Weight (g} 3 %290 8328 8286 | '1 ‘
Density ( kg/m®) 1486 2468 2455 |
Failure Load ( kN) 431 426 433 |
Comp. Strength Relcn 195 1 193 1%
(Midaef Tatere 1 5 .1 __3& - M
AveragelS Days 185 l
Ratio%: | 97.5 | |

MODES OF FAILUR ; : Fart

Satisfactc S REAS
A Ea TR
57 |

Remarks z -
Density messiurement is curn n uuhneewuloa""l' :

1381:Part 114 in the as racaived condition for moist specimens and
in ition for la . fagsct

Note : T indicates tensile cracking
Remarks :  Specified Losding Rate Rasge =4 SKN'S to 9.0 KNS or {6.8kN/S)
Lab Techaician Lab Incharge -~ QC Engineer QU Consuitant
AP Y - _'—_'_,,:'
b ) - ; "‘* ——
] ——
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UNIB UlLD

INBUBTAIRE & cCNATNLC

DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES
Test Standard BS 1881

UNIBUILD SAMPLED BY - UNTBULLD
¢ Alameen Bridgs  |SAMPLING METHOD __; iS188t |
| NT ACE Cement ContenType 27TSIOPC 1
(A 3 3l Bl Bgd ISTRUCTURE TXPE 3 ds E
23-Acg 202 |SPECIFIEDSTRENGTH : Wokgous |
: EY: NO.OF CUBES MADE !
i I50 mm dats of rest 4-Sep-2023 '
TARGETSLUMP t400:170mm  |CONCRETE TEMP GO, < % . ]
Specimon Refervnce ! ! 2 3 |
| Age of Test ( Days) ! 7 7 7
Average Dimension (] 150 156 150
Weight _ (g) | s34 8314 8450 |
Deunsity  (kg'w’) 2434 21463 2505 j
Failure Lasd (kN 420 411 386 !
Comp. Streneth Kejed 190 186 178 | i |
Mode of Failure A A A [ i
Averrge2§ Days 184
Ratin%
S OF FAILURE AS 16:1

Remarks -

i the saturated

Satisfactc MODES OF FAILURE AS FER B Unsatisfactory

Note ; T indicates tenslie cracking

Remarks:  Specified Loading Rate Range =

a8 & i

R
-8
A

surement is zarrbed out in accordance with o5
1881:Part 114 in the a3 recoived condlion for meist specimans and

SSKNUS 1 9.0 KNS wr (6 8%N/S)

Lab Technicinn

! Lab Incharge

QC Engincer

OQC Consultant
1 /
D=

e b

Sk

"
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UNII SUILL D)

INCUSTRIES £ 20N oY

DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES

Test Standard BS 1881 | B _
CLIENT. | UNIsUILD SAMPLED BY ;i | UNIBUILD i
PROJECT Alameen Bridge  'SAMPLING METHOD __; BS 1881 |
CONSULTANI ACE {Cement ContenTsne 1IROPC
QWNER S s Syt Zalall w';amm.x RUCTUREIYPE o e
DATK QECASTING]  29-Aug2023  SPECIFLED STRENGTH 200 kyfeuad

RERQUANT 3¢ N QF CUBES MARE.

N 150 mm 'date of test F-Sep2022
TARGETSLUMP |  1400:170wm  |CONCRETE TEMPCC 25 i
Specimen Retarence [ 1 2 43 {
Age of Test ( Days ) 'F 7 7 7
Average Dimeaston (n' 15 150 150 Jl
Weight (g} 8124 8361 8481 '

Density ( kgim?’) 2407 2477 2504 !
Faituro 1.0z ( kN) i | 408 458 i |
Comp. StresgihKgicy 179 | 184 | 206 | :
Mode af Failure A A i A “__}_ -
Averagze2§ Days 189 !
Ratio% ) )
MODESOF FAILLURE AS PER g 6 |
mwmm&
: S
@/
Remarks @
Denpsity measurement is carried out in accordance with o5
1881:Part 114 in the as raceived condition for moist specmens and
in the iti |
Note ; T Indicates tensile cracking
Remarks :  Specified Loading Rale Range = 4.5KN/S 1o 0.0 kN/S or (E.8RN/S)
Lab Techaician Lab Incharge _QC Engiancer QC Consultm
Cebs = e |
i | i
]




DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CURBES

UNIBUILD

INDUSTRIES & CONa"HLZT QN

Test Standard BS 1881 o
- UNIBUILD SAMPLED BY ; UNIBUILD
. Alameen Bridge  |SAMPLING METHOD BS 1581 '
S— ACE Cement Conten/Tyvne ! 27SIOPC i
WA gty e dutat diggh | STRUCTURE Db | dsee
‘ G| Sep2023  [SPECIFIED STRENGIH : 200 kg/em2
RED QUA; 27 NO.OF CUBESMAME.i |
N SLUMB 158 sem date of iest i iG6-Sep-2023
Lagetisu 1409:170mm  |CONCRETE TEMPUC) 2 | 2
Specimen Reference 1 ) 3 | |
:;o of Test( Days) 7 7 7 i :
Average Dimension (f 159 156 150 | &
Weight  (2) s | ss | s l
Deasity ( kg/n”) 246 | 2483 2449 |
Fastore Load ( kN) 4 451 400
Comp. Streagih hgics  i9i 204 181 | =1
Made of Faiture A A Al oA :
(Avaragels Days 162 l
!iuuo% 96
AILURE AS PE

Fﬁ" T m.f i I

PPen “a‘./'
—

Remarks |

Satistactc S OF FAILURE AS PER B Unsatisfactory
J%!‘% L F‘if}
Py | |

o o
i B \

rri t in accordance witk o> E—@

1881:Part 114 in the as recaived condition for mosst soecimens and

s — -

in the saturated its I
ile crac
Remarks ¢ Specified Loading Rate Range = £ 5kN'S 10 0.0 kKNIS or (6, 8kN/S)
Lah Technician Lab Incharge AC Engincer QU Consultant
L g .If" e {
.\_1_7 — ‘_-'4 f—ﬁ.f"




UNIBUILD

INDUSTRIES & CONBTRUCTICN

DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES
Test Standard BS 1881

}“mq_ UNIBUILD  |SAMPLED 8Y . | uNisunp
PRQIECT Alameen Bridge  [SAMPLING METHOD ___: | BS 1881
CONSULTANT ATE Cemenl Conten/Typs ﬁ 275/0PC |
QwNER | L g |STRUCTURE TVPE & | de ]
3 3-Sep-2023 SPECIFIED STRENGTH & ¢ 108 K el i
m 3 NO.OF CUBESMADE ;| 3
W 150 mm date of test } 12-54:5:—2(53 o
TABGETSLUMP | 14#0:17%0mm  |CONCRETETEMPCC) : | 28
- - - -
|Specimen Refereace { 1 2 3 o
Ageof Test{Daws) | 7 7 7
Average Dineison .’l{ 150 1540 i560 1|
Weight (g | sa36 8314 821¢ '
Density (kgiw®) | 2440 L2463 2433 B |
Fallure Losd {iN) 412 1 436 418 i J
Comp. Streagth Kgic 187 : 178 188 ' - i
Mode of Failure A } A A _‘5"_ .
Averngeas Days 191 :_
Ratie% '

“——a
g ‘_.; : :
Remarks § 5
= -~ . > < <

is carried out w FXs
1881 Part 114 in the a5 received condition for moist specimens and
in the ition for
Note ; T indicates tensile cracking

Remarks: Specified Loading Rute Rarge = 4.5kN/S 10 9.0 kN/S or {6,8kN/S)

L2b Techpician Lab Incharge I _RC Eagincer QC (Iouu'ju}
Y’ g =
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ol il 1 AN mlae e JWbY) pds ¢ Gl dpnall Ml bopdt o3 2 ‘L‘**' g
e
s 3 Ul aslpal) 2l JLasly ol o3 3 el (Y-8)y (1-8) Dyt (-8)
Juan

g P gl = (V=€) By Jydr
D1-D3 bl gl 3 Spuaall Jisl o7l o0

Deflection (mms)
Temp D1 D2 D3
Initial
{Before 23°C 0 0 0
| loading)
Just after o
Joading 23°C 10 9 9
23°C 10 9 9
23°C 10 9 9
1.5 hours
after full 23°C 11 10 10
loading
23°C 11 10 10
23°C 0 2 3
23°C 0 2 3 2 !
J

** .ve sign indicates upward displacement

Abbasia, Cairo - Egypt - Faculty of Engineering o FRESIL 1ae e ~ Aol
Mobile: 01014388200 ' -
Email: RC.Uniti@eng.asuedu sy

TN EFARY « s tildage
RC.Uniti@eng. asu.cdu.cg : Ja 2SH1 2l



Reinforced Concrete Rasearch Unit
Ain Shams University - Faculty of Engineering

Tl B} S By
o e Tasler - Lasndl 1K

35

30

B

]

Deflection (mm)

4:30 15:00 15:30

12:30 12:30 1300 13:30 14:00 1

Time

sulun ] w2 D3

bkl fpamealt Slglas IO 1441 5080 A1 od § il i(0=£) o3, IS

Abbasia, Cairo - Egypt - Faculty of Enginecering
Mobile: 01014388200
Email: RC_Unit@eng.asu.edu.og

= Ayl G- UL ke - Ldall
s (e daaly

AOVATANY . :uUf)-
RC.Unit@eng.asu.edu.eg : s SN 2l




Reinforced Concrete Research Unit Todud! Blu g Sl ey
Ain Shams University - Faculty of Engineering e e el - Luaisl 4K

Sl D it = (Y1) o) Jyir
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Strains (x10-6)
Temp 81 S2 83
23°C 0 0} 0
23°C 131 96 -68
23'C -147 -1 -76
23°C -147 -102 -4
1.5 hours
after full 23°¢C 147 103 75
loading
2 hours
after full 23°C -147 104 76
loading
230 ¢ -8 -5 2
0.5 hour
after 23°¢ g 4 ;]
unloading

** -ve sign indicates compression strains
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Joordl B Wi = 50

JUr ds 2l il WS il sty Al A B o e Ul b AEN Jalat s
(V=2) Jalatis (1=2) o3y 38 (0-0) oy o JERY) iy LS 2l syl 2dlly 2l
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Deflection (mms)
Temp D1 D2 D3 D4

Initial
(Before
loading)

23°C 0 0 0 0

23°C 29 8 5 0

0.5 hour
after full
loading

23*C 29 11 7 0

3'C 29 12 7 0

23'C 29 13 7 0

3*'C 29 13 7 0

Just after
unloading

23°C 4 2 0 0
1 hour
after 23°C 2 | 0 0
unloading \

** -ve sign indicates upward displacement,

P\?\\;:;“;L'/ W o ~J) D
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i1 o s = (1=0) o3y Jpir
i) e ol (s goplaht gl et o Jubl o b

Strains (x10%)
Temp | SI1 s2 83 S4
23'C 0 0 0 0
23°C -297 -230 -146 -119
23°C -352 -268 -180 -141
23°C -360 -270 -184 -149
23°C -364 -273 -190 -158
23'C -369 -281 -203 -161
Just after 0
unlosding 23°C 60 5 17 -7
0.5 hour
after 23°C =57 -4 -17 -5
unfoading
[ hour
after 23°C -40 -4 -15 -4
unioading

** -ve sign indicates compression straing
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CALIBRATION CERTIFICATE
Instrument t SOKKIA Electronic Total Station
Model H
Serial No. $ 101543
Owner H Surveying Unit, Ain Shams Universuty
Date 3 12 /7 ) 2023
Date of naxt calibration 12/ 1) 2024

The UCG Liboratory cartifies that this suwemq Mmf’m been calibrated based on
leveling and measwoment aspects,

A S ,
L - [ Befom Clllwetion Afer Cabbration
Longaudinal butible 3 divigons ~ ok 3
Index arror . +7 { ilﬂ— >
Monzontal circle - 108 “Zare ]
mmmmm@ for all Sncar dnd anguiar medsurements in

mmwmmwm c the conaitions (F proper Lse,

- mmmmrmwm“%mwmadm
Pas e s

Calibrated by' Mohammed S'deena
Checked by : 5}" Adel A. Saber

295 Owaw Jon ENan 51, G Esuee, CAeo Foyel
(+0111) 102091 (0127} 3532047
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